

# Coventry Health Care Quantity Limit List

Quantity limits listed are 'per fill' unless noted as per day, per month or per year. Limits apply to all strengths and generic equivalents, unless otherwise noted. Each fill requires the applicable copay or coinsurance based on member specific health plan documents.

Drug Name	Limit	Drug Name	Limit	Drug Name	Limit
Abilify	1 per day	Aricept, Aricept ODT	1 per day	Cardizem LA 240mg	2 per day
Accutane	2 per day	Arimidex	1 per day	Cardura XL 4mg, 8mg	1 per day
Aceon 2mg, 4mg	1 per day	Arixtra	1 syr per day	Casodex	1 per day
Aceon 8mg	2 per day	Aromasin	1 per day	Catapres Patches	1 box (4 ptch)
Aciphex	1 per day	Asacol HD	6 per day	Caverject Injection	6 syr
Actiq	4 per day	Atacand, Atacand HCT	1 per day	Cayston	3 vials per day
Activella	1 per day	Atelvia	4 tabs per mo	Cefaclor ER 500mg	14 tabs
Actonel 5mg, 30mg	1 per day	Atripla	1 per day	Celebrex 50, 100, 200, 400mg	2 per day
Actonel 35mg	4 tabs per mo	Atrovent HFA	2 inh	Celexa	1 per day
Actonel 150mg	1 tab per mo	Atrovent Nasal Spray	1 bottle	Genestin 0.3mg, 0.45mg, 0.625mg, 0.9mg	1 per day
Actoplusmet	2 per day	Augmentin XR	40 tabs	Genestin 1.25mg	2 per day
Actoplusmet XR 15/1000	2 per day	Avalide	1 per day	Cesamet	2 per day
Actoplusmet XR 30/1000	1 per day	Avandamet	2 per day	Cialis	4 tabs per mo
Actos	1 per day	Avandaryl	1 per day	Cimzia	1 kit
Acuvail (droperette)	30 vials	Avandia	1 per day	Cipro XR 500mg	3 tabs
Adalat CC 30mg, 90mg	1 per day	Avapro	1 per day	Cipro XR 1000mg	14 tabs
Adalat CC 60mg	2 per day	Avelox	14 tabs	Clarinet, Clarinet D 24H	1 per day
Adcirca	2 per day	Avinza 30, 45, 60, 75, 90mg	1 per day	Clarinet D 12H	2 per day
Adderall XR	1 per day	Avita cream/gel	45gm	Climara, Climara Pro	1 box (4 ptch)
Adoxa 150mg cap	1 per day	Avodart	1 per day	Coartem	24 tabs
Adrenaclick	2 syringes	Axert	6 tabs	Colcrys	9 tabs
Advicor 500-20, 750-20, 1000-40mg	1 per day	Axiron	90ml (1 pump)	Colyte	1 bottle per fill
Advicor 1000-20mg	2 per day	Azilect	1 per day	Combunox	28 tabs
Aerobid/Aerobid M	2 inh	Azor	1 per day	Complera	1 per day
Aerochamber	1 per year	Banzel	8 per day	Concerta 18, 27, 54mg	1 per day
Afinitor	1 per day	Baraclude	1 per day	Concerta 36mg	2 per day
Aldara cream	12 pkts	Benicar, Benicar HCT	1 per day	Contraceptives, oral	1.5 per da
Alinia Susp	3 bottles	Benzaclin	50gm	Conzip	1 per day
Alinia tabs	6 tabs	Bepreve	1 bottle	Cordran tape	1 unit
Alora	1 box (8 ptch)	Biaxin susp	150ml	Coreg CR	1 per day
Alsuma Kit	2 bx (4 doses)	Biaxin XL	28 tabs	Crestor	1 per day
Altprev	1 per day	Blood Glucose Monitor	1 per year	Cycloset	6 per day
Ambien	2 per day	Boniva 150mg	1 tab per mo	Cymbalta 20mg	2 per day
Ambien CR	1 per day	Brilinta	2 per day	Cymbalta 30mg, 60mg	1 per day
Amerge	9 tabs	Brovana	60 vl (120ml)	Daliresp	1 per day
Amino-Cerv cream	1 kit	Butrans	4 patches (1 box) per mo	Daytrana patch	1 per day
Amitiza	2 per day	Byetta	1 pen	Delatestryl injection	5ml
Ampyra	2 per day	Bystolic 2.5mg, 5mg, 10mg	1 per day	Depo-Provera 150mg/ml	1 dose per 3 mos
Amturide	1 per day	Bystolic 20mg	2 per day	Depo-SubQ Provera 104	1 dose per 3 mos
Androderm 2.5mg patch	2 per day	Cambia	1 box (9 pkts)	Depo-Testosterone injection	4ml
Androderm 5mg patch	1 per day	Campral	6 per day	Detrol LA	1 per day
Androgel 1% pump	2 pumps (150gm)	Caprelsa 100mg	2 per day	Dexilant	1 per day
Androgel 1% pkt	1 pkt per day	Caprelsa 300mg	1 per day	DHE-45	6 amps
Androgel 1.62%	1 pump	Cardizem CD 120, 300, 360mg	1 per day	Diastat	1 pk (2 doses)
Antara	1 per day	Cardizem CD 240mg	2 per day	Dificid	20 tabs
Anzemet	10 tabs	Cardizem LA 120, 180, 300, 360, 420mg	1 per day		
Arava	1 per day				

# Coventry Health Care Quantity Limit List

Drug Name	Limit	Drug Name	Limit	Drug Name	Limit
Diffucan	1 per day	Fortesta	60gm	Lamictal 100mg, 200mg	2 per day
Diovan, Diovan HCT	1 per day	Fosamax + D	4 tabs per mo	Lamictal 150mg	3 per day
Ditropan XL 5mg	1 per day	Fosamax 35mg, 70mg	4 tabs per mo	Lamictal ODT 25mg	6 per day
Ditropan XL 10mg, 15mg	2 per day	Fosamax 5mg, 10mg, 40mg	1 per day	Lamictal ODT 50mg	3 per day
Duetact	1 per day	Fragmin	1 dose per day	Lamictal ODT 100mg, 200mg	2 per day
Dulera	1 inh per fill	Frova	9 tabs	Lamictal XR 25, 50, 100mg	1 per day
Duoneb	180vl (540ml)	Gabitril 2mg	1 per day	Lamictal XR 200mg	3 per day
Duragesic 12mcg/hr	10 patches	Gabitril 4mg, 12mg	4 per day	Lamictal XR 300mg	2 per day
Dynacirc CR 5mg	1 per day	Gabitril 16mg	3 per day	Lamisil 125mg granules	2 per day
Dynacirc CR 10mg	2 per day	Gelnique	1 box (30 pkts)	Lamisil 187.5mg granules	1 per day
Edarbi	1 per day	Geodon	2 per day	Lariam	5 per fill
Edex Injection	6 syr	Glucagen Hypokit	1 kit	Lastacaft	1 bottle
Edurant	1 per day	Glucagon Emergency Kit	1 kit	Latuda	1 per day
Effexor XR	1 per day	Gralise 300mg	1 per day	Lescol, Lescol XL	1 per day
Effient	1 per day	Gralise 600mg	2 per day	Levaquin	14 tabs
Elidel 1%	60gm	Granisol solution	1 bottle (30ml)	Levaquin Susp	280ml
Ella	1 tab	Hepsera 10 mg	1 per day	Levitra	4 tabs per mo
Embeda	2 per day	Imitrex pre-filled Syringe	2 bx (4 doses)	Lexapro 10mg	1.5 per day
Emend	3 caps	Imitrex Nasal Spray 20mg	1 bx (6 doses)	Lexapro 5mg, 20mg	1 per day
Emend Tripack	1 pk (3 caps)	Imitrex Nasal Spray 5mg	2 bx (12 doses)	Lialda	4 per day
Emsam	1 per day	Imitrex tabs	9 tabs	Lipitor	1 per day
Emtriva	1 per day	Imitrex vials	1 bx (2.5ml;5vl)	Lipofen	1 per day
Enablex	1 per day	Incivek	6 per day	Livalo	1 per day
Enjuvia 0.3mg, 0.45mg, 0.625mg, 0.9mg	1 per day	Innopran XL 120mg	1 per day	Lofibra	1 per day
Enjuvia 1.25mg	2 per day	Innopran XL 80mg	2 per day	Lotrel	1 per day
Epiduo	1 unit	Inspra 25mg	1 per day	Lovaza	4 per day
Epi-Pen, Epi-Pen Jr.	2 doses	Inspra 50mg	2 per day	Lovenox	2 syr per day
Estrasorb	2 pkt per day	Intelence 100mg	4 per day	Lumigan	2.5ml/mo
Evoxac	3 per day	Intelence 200mg	2 per day	Lunesta	1 per day
Exalgo	1 per day	Intuniv	1 per day	Luvox CR	2 per day
Exelon caps	2 per day	Invega 3mg, 9mg	1 per day	Lyrica 25, 50, 75, 100, 150, 200mg	3 per day
Exelon patch	1 per day	Invega 6mg	2 per day	Lyrica 225mg, 300mg	2 per day
Exelon solution	1 bottle	Iressa	1 per day	Lysteda	30 tabs
Exforge, Exforge HCT	1 per day	Isentress	2 per day	Malarone	12 tabs
Factive	7 tabs	Jalyn	1 per day	Marinol	2 per day
Famvir	21 tabs	Janumet	2 per day	Maxair Autohaler	1 inh
Fanapt	2 per day	Januvia	1 per day	Maxalt, Maxalt MLT	9 tabs
Femhrt	1 per day	Kadian	2 per day	Menostar	1 bx (4 ptch)
Femring	1 ring per 3 mos	Kapvay	2 per day	Mepron	1 btl (210ml)
Fenoglide	1 per day	Keppra XR 500mg	6 per day	Metadate CD	1 per day
Fentora	4 per day	Keppra XR 750mg	4 per day	Metadate ER	3 per day
Fibricor	1 per day	Kombiglyze 2.5/1000mg	2 per day	Miacalcin Nasal Spray	1 bottle
Flomax	2 per day	Kombiglyze 5/500mg, 5/1000mg	1 per day	Micardis, Micardis HCT	1 per day
Flonase Nasal Spray	2 bottles	Kwell/Lindane	60ml	Migranal Nasal Spray	1 pkg (8 btls)
Flunisolide	2 bottles	Kytril 1 mg	10 tabs	Mirapex ER	1 per day
Focalin	2 per day	Lamictal 5mg	8 per day	Moxatag	10 tabs
Focalin XR	1 per day	Lamictal 25mg	6 per day	Multaq	2 per day
Foradil Aerolizer	2 caps per day			Muse	6 pellets
				Namenda	2 per day

# Coventry Health Care Quantity Limit List

Drug Name	Limit	Drug Name	Limit	Drug Name	Limit
Namenda Pak	1 pack	Procardia XL 60mg	2 per day	Savella	2 per day
Nasacort AQ	1 inh	Promacta	1 per day	Selzentry	2 per day
Nasarel Nasal Spray	2 bottles	Prometrium	2 per day	Serevent Diskus	1 box
Nasonex Nasal Spray	1 inh	Proquin XR	3 tabs	Seroquel 25mg, 50mg, 100mg, 300mg	3 per day
Nexavar	4 per day	Proscar	1 per day	Seroquel 200mg	4 per day
Nexiclon XR	2 per day	Protonix	1 per day	Seroquel 400mg	2 per day
Nexium	1 per day	Protopic	60gm	Seroquel XR 150, 200mg	1 per day
Nitrolingual	1 bottle	Proventil HFA	2 inh	Seroquel XR 50, 300, 400mg	2 per day
Noroxin	2 per day	Provigil	1 per day	Silenor	1 per day
Noxafil	105ml	Prozac Weekly	4 caps per mo	Simcor 500/20mg, 750/20mg, 1000/20mg	3 per day
Nucynta	6 per day	Pulmicort Respule	2 per day	Simcor 500/40mg, 1000/40mg	1 per day
Nucynta ER	2 per day	Pulmicort Turbuhaler	1 inh	Simponi	1 pen
Nuedexta	2 per day	Pulmozyme	60unt (150ml)	Singulair tab, Chw, pkt	1 per day
Nuvigil	1 per day	Qvalaquin	42 tabs	Skelaxin	56 tabs
Ofloxacin	28 tabs	Ranexa	2 per day	Skelid	2 per day
Oleptro	1 per day	Rapaflo	1 per day	Sonata	1 per day
Onglyza	1 per day	Rapiflux	1 per day	Soriatane Kit (2 kits per mo)	2 caps per day
Onsolis	4 per day	Razadyne ER	1 per day	Spiriva	1 per day
Opana ER	2 per day	Rebetol Solution	500ml	Sprix	1 pk (5 bottles)
Oracea	1 per day	Relenza	20 tabs	Sprycel 20, 50, 70, 80mg	2 per day
Oravig	14 tabs	Relpax	6 tabs	Sprycel 100mg, 140mg	1 per day
Ortho Evra	3 patches	Requip XL 2mg, 4mg, 6mg, 8mg	1 per day	Stadol NS	2 bottles
Ovide	1 bottle	Requip XL 12mg	2 per day	Staxyn	4 tabs per mo
Oxycontin	2 per day	Restasis	2 vials per day	Stelara	1 syringe
Oxytrol	1 bx (8 ptchs)	Restoril 7.5mg, 22.5mg	1 per day	Strattera	1 per day
Paxil CR 12.5mg, 37.5mg	1 per day	Retin-A, Retin-A Micro	45gm	Striant	2 per day
Paxil CR 25mg	2 per day	Revatio	3 per day	Suboxone	3 per day
Peak Flow Meter	1 per year	Revlimid	1 per day	Sular 10mg, 20mg, 40mg	1 per day
Pennsaid	150ml (1 bot)	Reyataz 100mg, 150mg, 200mg	2 per day	Sular 8.5, 17, 25.5, 34mg	1 per day
Perforomist	60vl (120ml)	Reyataz 300mg	1 per day	Sular 30mg	2 per day
Pexeva 10mg, 20mg, 40mg	1 per day	Risperdal, Risperdal ODT 0.25mg, 0.5mg, 1mg, 2mg	2 per day	Sutent	1 per day
Pexeva 30mg	2 per day	Risperdal, Risperdal ODT 3mg	3 per day	Symbyax	1 per day
Plan B	1 pk (2 tabs)	Risperdal, Risperdal ODT 4mg	4 per day	Symliin	4 vials (20ml)
Plan B One-Step	1 pk (1 tab)	Ritalin LA 10, 20, 40mg	1 per day	SymliinPen 60, SymliinPen 120	4 pens per fill
Plavix 75mg	1 per day	Ritalin LA 30mg	2 per day	Tamiflu	20 tabs
Plavix 300mg	1 tab	Ritalin SR	3 per day	Tarceva	1 per day
Plendil	1 per day	Rozerem	1 per day	Tasigna	4 per day
Pradaxa	2 per day	Rythmol SR	2 per day	Tekamlo	1 per day
Prandimet	2 per day	Ryzolt	1 per day	Tekturna, Tekturna HCT	1 per day
Prefest	1 per day	Sabril	6 per day	Testim 1% (30 tubes)	
Premarin 0.3mg, 0.45mg, 0.625mg, 0.9mg	1 per day	Samsca 15mg	1 per day	Teveten 400mg	2 per day
Premarin 1.25mg	2 per day	Samsca 30mg	2 per day	Teveten 600mg	1 per day
Premphase	1 per day	Sanctura	2 per day	Teveten HCT	1 per day
Prempro	1 per day	Sanctura XR	1 per day	Theo-24 100mg, 200mg	1 per day
Prevacid cap, SoluTab	1 per day	Sancuso	1 patch	Tiazac	1 per day
Prezista	2 per day	Saphris	2 per day	Tindamax 250mg	24 tabs
Pristiq	1 per day	Sarafem	1 per day		
ProAir HFA	2 inh				
Procardia XL 30mg, 90mg	1 per day				

# Coventry Health Care Quantity Limit List

Drug Name	Limit	Drug Name	Limit	Drug Name	Limit
Tindamax 500mg	12 tabs	Ultram ER	1 per day	Xifaxan 200mg	9 tabs
Tirosint	1 per day	Uroxatral	1 per day	Xifaxan 550mg	2 per day
TOBI	56 vls (280ml)	Valtrex 1g	21 tabs	Xopenex	2 inh
Topamax 25mg	12 per day	Valtrex 500mg	42 tabs	Xyzal	1 per day
Topamax 50mg	6 per day	Valturna	1 per day	Zavesca	3 per day
Topamax 100mg	3 per day	Vancocin 125mg	56 tabs	Zegerid OTC	1 per day
Topamax 200mg	2 per day	Vancocin 250mg	40 tabs	Zelapar	2 per day
Topamax sprinkle	4 per day	Ventolin HFA	2 inh	Zelboraf	4 per day
Toprol XL 25mg	1 per day	Verelan PM 100mg, 300mg	1 per day	Zemplar	1 per day
Toprol XL 50mg, 100mg	1.5 per day	Verelan PM 200mg	2 per day	Zetia	1 per day
Toprol XL 200mg	2 per day	Vesicare	1 per day	Zirgan gel	1 tube
Toradol	20 tabs	Viagra	4 tabs per mo	Zithromax 250mg, 600mg	8 tabs
Toviaz	1 per day	Victoza (2 pack)	1 pkg (2 pens)	Zithromax 500mg	4 tabs
Tradjenta	1 per day	Victoza (3 pack)	1 pkg (3 pens)	Zithromax Susp	2 bottles
Travatan Z	2.5ml/mo	Viibryd	1 per day	Zithromax TriPac	1 pk (3 tabs)
Tribenzor	1 per day	Vimovo	2 per day	Zocor	1 per day
Tricor	1 per day	Vimpat	2 per day	Zofran 24mg	1 tab
Triglide	1 per day	Viramune XR	1 per day	Zofran 4mg, 8mg ODT	30 tabs
Trileptal	2 per day	Vivelle	1 bx (8 ptchs)	Zofran Solution	50ml
Trilipix	1 per day	Voltaren Gel	200gm	Zolinza	4 per day
Tussicaps	20 caps	Votrient	4 per day	Zomig, Zomig ZMT 2.5mg	6 tabs
Tussionex	120 ml	Vytorin	1 per day	Zomig, Zomig ZMT 5mg	3 tabs
Twinject	2 doses	Vyvanse	1 per day	Zomig Nasal Spray	1 bx (6 doses)
Twynsta	1 per day	WelChol 3.75gm pkt	1 per day	Zymar	1 bottle
Tyvaso	1 amp/day	Wellbutrin XL	1 per day	Zymaxid	1 bottle
Tyzeka	1 per day	Xanax XR	2 per day	Zyprexa, Zyprexa Zydis	1 per day
Ulesfia	3 bottles	Xarelto	1 per day	Zytiga	4 per day
Uloric	1 per day	Xenazine 12.5mg	4 per day	Zyvox	28 tabs
Ultracet	8 per day	Xenazine 25mg	8 per day	Zyvox Susp	150ml

PLEASE NOTE: This is not meant to be a complete list of the drugs covered under your plan. Not all dosage forms of the drugs listed above are covered. Brand names are listed for informational reference. Under some circumstances, formulary drugs may be excluded from your plan (for example, oral contraceptives). This is the most current list at the time of printing and is subject to change, as we periodically review our Drug Formulary listing. Some medications may require prior authorization. Please consult your health plan specific documents or your Prescription Drug Plan Customer Service Representative for any questions about your coverage or for more information.

Unless otherwise noted in your plan documents, there is a maximum of 100 pills per fill.

QLL.1011